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Band edge measurements

Test Result
RefLevel Result Limit :
TestMode Antenna | ChName | Freq(MHz) Verdict
[dBm/100KHZz] | [dBm/100KHZz] | [dBm/100KHZz]
Antl7 Low 2412 9.03 -38.18 <-10.97 PASS
Ant6 Low 2412 9.35 -37.54 <-10.65 PASS
11B-CDD
Antl7 High 2462 8.66 -46.4 <-11.34 PASS
Ant6 High 2462 9.00 -46.44 <-11 PASS
Antl7 Low 2412 5.64 -28.42 <-14.36 PASS
Ant6 Low 2412 5.93 -26.61 <-14.07 PASS
11G-CDD
Antl17 High 2462 5.45 -41.92 <-14.55 PASS
Ant6 High 2462 5.63 -39.16 <-14.37 PASS
Antl17 Low 2412 5.34 -28.34 <-14.66 PASS
Ant6 Low 2412 5.40 -20.69 <-14.6 PASS
11AX20MIMO
Antl7 High 2462 4.57 -39.04 <-15.43 PASS
Ant6 High 2462 5.93 -37.25 <-14.07 PASS
Sporton International Inc. (Kunshan) Page Number : A4l of A76

TEL : +86-512-57900158
FCC ID: 2AFZZN60G



SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

Test Graphs

11B-CDD_Antl17_Low_2412

Spectrum

(7

Ref Level 20.00 dém

| Att 30dB  SWT

Offset 12.11 d8 @ RBW 100 kHz

8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20d

m2[1]

™M3[1]

-38.70 dBm|
2.4000000 GHz|
-51.02 dBm|
2.3900000 GHZ|

10 dB

0dB

-10.dBm—ip 4

ik

D1 -10.970 dBm

-20 d8

i

-30 di

\

=40 d

R

salid gy o

™

Y,
ik

-60 dB

Start 2.3 GHz

8001 pts

Stop 2.43 GHz

Marker
Type | Ref | Trc |
| m2 1

X-value |

Y-value | _Function |

Function Result

M3 1

2.4 GHz
2.39 GHz

-38.70 dBm
-51.02 dém

[ ™4 1

2.3999862 GHz

-38.18 dBm

e

11B-CDD_Ant6_Low_2412

Spectrum uzx
Ref Level 30.00 dBm Offset 12.12 dB8 @ RBW 100 kHz
o Att 30dB  SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM2[1] ~38.80 dBm)|
2.4000000 GHz
20 d8 M3[1] -49.12 dBm
2.3900000 GHz
10 dBm
0de rﬂ T ul
10-d D1 -10.650 dBm ﬁ| ‘\
-20d i
-30 dB w[ m
-40 dB| nﬂv I'Hll
M.
T T Y iy o — MM W‘\!
-60 dBl
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M 1 2.4 GHz -38.80 dBm |
M3 1] 2.39 GHz | -49.12 dem | |
M4 1 2,3985237 GHz -37.54 dBm |
Nig
_ W
Date: 10.MAY

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : A42 of A76



SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

11B-CDD_Ant17_High_2462

um

(®)

Ref Level 30.00 dem Offset 12.14 d8 & RBW 100 kHz

o Att 30de SWT 8 ms @ VBW 300 kHz __Mode Sweep
(@ 1Pk View
m2[1] ~50.32 dBm)|
2.4835000 GHz
20d8 m3[1] -48.59 dBm
2.5000000 GHz
10de
sy, N

-20 dBm ,‘, \
-30 d

-40 dBr
4 M3
ndobial b il i X bl
L " .

sl Lol il , TR
s sl g
-60 dB
Start 2.44 GHz 8001 pts Stop 2.55 GHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -50,32 dBm
M3 1 25GHz  -48.50dBm |
M4 1 2.5369238 GHz -46.40 dBm
~r

11B-CDD_Ant6_High_2462

Ref Level 30.00 dem Offset 12.16 dB8 & RBW 100 kHz

o Att 30dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM2[1] -47.22 dBm)|
= 2.4835000 GHz|
2 m3[1] -49.51 dBm
2.5000000 GHZ|
10 dB
0 dem

-10 dBm—y

5 L
D1 -11.000 dBm
A
-20 dém
-30ds |

\
M

W o

PRTOPCTT B el Abeabidsiial
W
-60 d
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -47.22 dem
M3 1 2.5 GHz -49.51 dBm
| M4 1 2,4971725 GHz -46.44 dBm
~
W e
Date: 10.MAY.2023 04

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : A43 of A76



saroniis. FCC RF Test Report

Report No. : FR350505C

11G-CDD_Antl7_Low_2412

um

(®)

Ref Level 30.00 dem Offset 12.11 d8 & RBW 100 kHz
o Att 30 dB SWT 8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

M2[1]

20 de

m3[1]

-30.41 dBm)|
2.4000000 GHz|
-46.10 dBm)|
2.3900000 GHZ|

10 de;

0 dBm

-10 dB

D1 -14.360 dBm

-20 dBm

L
wil BN
\

-30 d

Y

-40 dBr

{ ethataadiadalell oo YR emadiiilala il ol 4
vl i L AP ek

-60 dB

Start 2.3 GHz 8001 pts

Stop 2.43 GHz

(Marker
Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M2 1 2.4 GHz -30.41 dBm
M3 | 1 239GHz|  -46.10dBm |
M4 1 2,3998075 GHz -28.42 dBm

11G-CDD_Ant6_Low_2412

Ref Level 30.00 dem Offset 12.12 d8 & RBW 100 kHz

o Att 30dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM2[1] -29.31 dBm)|
- 2.4000000 GHz|
204 m3[1] -44.53 dBm
2.3900000 GHz
10 dB
0 dem
-10 de T
D1 -14.070 dBm ! \
-20 dBm -
1 \«‘
30 dB i %
-40 dBr
VTR PR RURLY JRHPIT ARV APR APPE STREON PORTON OIRY
-60 d
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -29.31 dém
M3 1 2.39 GHz -44.53 dBm
‘ M4 1 2.3998075 GHz -26.61 dBm
~
_ W
Date: 10.MAY.2023 04:17:39

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number




SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

11G-CDD_Ant17_High_2462

sctrum s
Ref Level 30.00 dem Offset 12.14 d8 & RBW 100 kHz
o Att 30 dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m2[1] -43.10 dBm)|
= 2.4835000 GHz
20 di mM3[1] -48.84 dBm|
2.5000000 GHz
10 dg|
0 dam—w o)
-10de } ! i
D1 -14.550 dBm \
-20 dBm /! \
_30 dem-4!
4
T
M3
4B IPRTHT, ARTIRGH WO TR PN Y PRTVRTO MR [FRPIRP WP TP T
-60 dB
Start 2.44 GHz 8001 pts Stop 2.55 GHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -43.10 dBm
M3 1 2.5GHz | -48.84 dBm
‘ M4 1 2.4835738 GHz -41.92 dBm

. .

11G-CDD_Ant6_High_2462

[ A ]
Ref Level 30.00 dem Offset 12.16 dB8 & RBW 100 kHz
o Att 30dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m2[1] -41.41 dBm)|
e 2.4835000 GHz|
2 m3[1] -50.55 dBm
2.5000000 GHz
10 dB
0 dem—{ -.,.',,'1
-10 de ! } i
D1 -14.370 dBm ll
-20 dem J ‘\
i . .L.Lx‘i‘ A R AT VTN 1Y PO
-60 d
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -41.41 dém
M3 1 2.5 GHz -50.55 dBm
‘ M4 1 2.4870113 GHz -39.16 dBm
i
)
Date: 10.MAY.2023 (

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : A45 of A76



s=aranas. FCC RF Test Report Report No. : FR350505C

11AX20MIMO_Ant17_Low_2412

(o) @

Ref Level 30.00 dem Offset 12.11 d8 & RBW 100 kHz

o Att 30d8  SWT 8 ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View
m2[1] ~29.13 dBm)|
2.4000000 GHZ,
20d8 m3[1] -42.27 dBm
2.3900000 GHZ]
10de
0 der "
-10 de
D1 -14.660 dem J’ 1\
-20 dem

y \,
-30 dB "

-40 der 1
W (WX JRRIRTIR W NP FRITY F Yoyt i NPT TP TRTE
YAy v
-60 dB
Start 2.3 GHz 8001 pts Stop 2.43 GHz
(Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -29.13 dBm |
M3 1 2.39GHz | -42.27 dBm | |
‘ M4 1 2.3997263 GHz -28.34 dBm

) [

11AX20MIMO_Ant6_Low_2412

(®)

Ref Level 30.00 dem Offset 12.12 d8 & RBW 100 kHz

o Att 30dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m2[1] -22.40 dBm)|
- 2.4000000 GHz|
20 ma[1] -32.78 dBm
2.3900000 GHZ|
10 dB
0 dem

-10 de (

D1 -14.600 dBrm X .I
-20 dém M
-30 dB ﬁ
-40 dBr

| YORTETTSPY (AU PO WY VY TR RVNTOR TH 7 E PRI | VY WP W7N ._f

£

-60 d
Start 2.3 GHz 8001 pts Stop 2.43 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -22.40 dem
M3 1 2,39 GHz -32.78 dBm
\ M4 1 2.3997588 GHz -20.69 dBm
)i )
Date: 10.MAY.2023 (
Sporton International Inc. (Kunshan) Page Number : A46 of A76

TEL : +86-512-57900158
FCC ID: 2AFZZN60G



SPORTON LAB.

FCC RF Test Report

Report No. : FR350505C

11AX20MIMO_Ant17_High_ 2462

um

(®)

Ref Level 30.00 dem Offset 12.14 d8 & RBW 100 kHz

o Att 30 dB SWT 8 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

M2[1]
20 de

m3[1]
10 de

-40.39 dBm|
2.4835000 GHz|
-48.50 dBm)|
2.5000000 GHz

o dam_wﬁ
-10 dB

D1 -15.430 dBm l

-20 dem—f
/

-30 dB ‘J

red

-50 dei

M3
it I

bl b M

anu

-60 dB

Start 2.44 GHz 8001 pts

Stop 2.55 GHz

(Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

2,4835 GHz
2.5 GHz

-40.39 dBm
50 dem

~ 2.48367 GHz | -39.04 dBm |

11AX20MIMO_Ant6_High_2462

Ref Level 30.00 dem Offset 12.16 dB8 & RBW 100 kHz
o Att 30dB SWT 8 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM2[1] -37.25 dBm)|
e 2.4835000 GHz|
2 m3[1] -48.60 dBm
2.5000000 GHz
10 dB
0 dam_w’ﬁ
10de | ! i
D1 -14.070 dBm ]‘
-20 dem (l \
-30 g
-40 dBr
M3
i TIVTIE AWER BRTRE A A e
-60 d
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -37.25 dém
M3 1 2.5GHz -48.60 dBm
‘ M4 1 2.483505 GHz -37.25 dBm

)¢ [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZN60G

Page Number : A47 of A76



o ss. FCC RF Test Report Report No. : FR350505C

Conducted Spurious Emission

Test Result

FreqRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) | v ™ | r4e/100kHZ] | [dBm/100KHZ] | [dBm/100KHZ] | Vet
30~1000 9.03 -56.08 <-10.97 PASS
Antl7 2412 1000~26500 9.03 -51.06 <-10.97 PASS
30~1000 9.35 -56.6 <-10.65 PASS
Ant6 2412 1000~26500 9.35 -50.6 <-10.65 PASS
30~1000 9.52 -55.97 <-10.48 PASS
11B-CDD Antl7 2431 1000~26500 9.52 -50.32 <-10.48 PASS
ANt6 2437 30~1000 9.70 -55.61 <-10.3 PASS
1000~26500 9.70 -50.55 <-10.3 PASS
30~1000 8.66 -55.52 <-11.34 PASS
Antl7 2462 1000~26500 8.66 -50.56 <-11.34 PASS
30~1000 9.00 -55.8 <-11 PASS
Anté 2462 1000~26500 9.00 -50.44 <-11 PASS
30~1000 5.64 -55.31 <-14.36 PASS
Antl7 2412 7 000~26500 5.64 51.17 <14.36 PASS
30~1000 5.93 -56.53 <-14.07 PASS
Ante 2412 1000~26500 5.93 -50.44 <-14.07 PASS
30~1000 5.80 -55.48 <-14.2 PASS
11G-CDD Antl7 2431 1000~26500 5.80 -49.92 <-14.2 PASS
ANt6 2437 30~1000 6.47 -56.21 <-13.53 PASS
1000~26500 6.47 -50.19 <-13.53 PASS
30~1000 5.45 -55.59 <-14.55 PASS
AntL7 2462 1000~26500 5.45 -51.11 <-14.55 PASS
30~1000 5.63 -55.95 <-14.37 PASS
Ant6 2462 1000~26500 5.63 -51.16 <-14.37 PASS
30~1000 5.34 -56.76 <-14.66 PASS
Antl7 2412 1000~26500 5.34 -50.92 <-14.66 PASS
30~1000 5.40 -55.98 <-14.6 PASS
Anté 2412 1000~26500 5.40 -51.21 <-14.6 PASS
30~1000 5.73 -56.63 <-14.27 PASS
Antl7 2431 1000~26500 5.73 -50.62 <-14.27 PASS

~ - <-
11AX20MIMO Ant6 2437 30~1000 6.76 56.1 <-13.24 PASS
1000~26500 6.76 -50.66 <-13.24 PASS
30~1000 4.57 -55.76 <-15.43 PASS
AntL7 2462 1000~26500 4.57 -50.72 <-15.43 PASS
30~1000 5.93 -56.45 <-14.07 PASS
Ant6 2462 1000~26500 5.93 -51.13 <-14.07 PASS
1000~26500 3.74 -50.19 <-16.26 PASS
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11AX20MIMO_Ant6_2462_30~1000
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Maximum Power Spectral Density for 802.11ax partial RU

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -11.42 <8.00 PASS

Antl7 2412 52Tone RU37 -11 <8.00 PASS

106Tone RUS53 -11.24 <8.00 PASS

26Tone RUO -12.68 <8.00 PASS

Ant6 2412 52Tone RU37 -12.26 <8.00 PASS

106Tone | RU53 -12.2 <8.00 PASS

26Tone RUO -8.99 <8.00 PASS

total 2412 52Tone RU37 -8.57 <8.00 PASS

106Tone | RU53 -8.68 <8.00 PASS

26Tone RUO -9.14 <8.00 PASS

Antl7 2437 52Tone RU37 -8.92 <8.00 PASS

106Tone | RU53 -9.43 <8.00 PASS

26Tone RUO -7.2 <8.00 PASS

11AX20MIMO Ant6 2437 52Tone RU37 -7.17 <8.00 PASS
106Tone | RU53 -7.66 <8.00 PASS

26Tone RUO -5.05 <8.00 PASS

total 2437 52Tone RU37 -4.95 <8.00 PASS

106Tone RUS53 -5.45 <8.00 PASS

26Tone RUS8 -9.43 <8.00 PASS

Antl7 2462 52Tone RU40 -9.34 <8.00 PASS

106Tone RU54 -10.07 <8.00 PASS

26Tone RU8 -10.63 <8.00 PASS

Ant6 2462 52Tone RU40 -11.01 <8.00 PASS

106Tone | RU54 -10.68 <8.00 PASS

26Tone RU8 -6.98 <8.00 PASS

total 2462 52Tone RU40 -7.08 <8.00 PASS

106Tone | RU54 -7.35 <8.00 PASS
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Test Graphs
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